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(1)Testing organisation: Kitasato Research Center for Environmental Science

(2)Test subject: Adhered Feline panleukopenia virus

(3)Test volume: Approx. 25m3 laboratory (2.7m×3.8m×2.4ｍ)

(4)Test result: Inhibited 97.4% in 12 hours, over 99% in 24 hours

(5)Report No.: Kitakanhatsu 2019-0279
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ziaino® inhibits activity of adhered Feline panleukopenia virus 
(Feline panleukopenia) by 97.4% in 12 hours, 
over 99% in 24 hours
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